
INNOVATION IN
ENVIRONMENTAL PROTECTION
Expert conference proceedings

4.- 5. 6. 2024, Prague, Czechia



 
 

Contents 
Preface ................................................................................................................................................................... 1 

Part One: Biodiversity and Ecosystem Protection ................................................................................. 2 

Application of innovative methods for the eradication of invasive crayfish in the Czech 
Republic (Pavel Kožený et al.) .................................................................................................................. 3 

Overview of “Prevention and Control of Non-indigenous Crayfish Species in Estonian 
[...]
traditional sorbents, determination of micropollutants in all types of water and analysis of 
persistent environmental pollutants.  

  



Innovation in Environmental Protection, 4-5 June 2024 

38 
 

Validation testing of advanced oxidation processes 
for the removal of pharmaceuticals from WWTP 
effluent 
Tomáš Macsek 

Brno University of Technology, Czechia 

Tomas.Macsek@vutbr.cz 

Introduction 

The project “Validation testing of advanced oxidation processes for the removal of 
pharmaceuticals from WWTP effluent” was aimed at the long-term assessment of 
ozonation used as a quaternary treatment process coupled with nature-based solutions 
(NBS) for pharmaceutical (PHA) removal from wastewater treatment plant (WWTP) 
effluents. In total, 141 PHAs were monitored, with the main focus on pharmaceuticals listed 
in the State Environmental Fund of the Czech Republic Indicative List (IND). 

The objective of the project was to implement the long-term assessment of tested 
technologies with a view to reaching at least 80% of the average reduction of IND 
substances from wastewater along the entire technological line of the WWTP. As part of the 
project, an innovative approach to the effective operation of ozonation was implemented, 
based on a surrogate parameter that refers to the actual removal rate of PHAs. The effect 
of NBS (artificial wetland, biofilter) as a post-ozonation treatment for additional PHA 
removal and ecotoxicity management was also assessed. 

In the project, ozonation was the main technology responsible for PHA reduction from 
WWTP effluents. Ozone, as a strong oxidising agent, reacts in an aquatic environment with 
organic compounds in two ways: (i) direct oxidation of organic compounds using ozone, 
which is relatively slow and selective; (ii) fast, non-selective hydroxyl radical oxidation, 
which exhibits reaction rates with pollutants that are an order of magnitude higher. 

After ozonation, NBS were added to the technological line to ensure the quality of the final 
effluent. NBS include various mechanisms that mimic or use natural processes, such as 
biological degradation or physical and chemical sorption. In the project, three NBS were 
investigated as post-ozonation treatment: (i) gravel biofilter (GF); (ii) gravel-biochar biofilter 
(GBF); and (iii) constructed wetland with gravel-biochar filter (CW). These were compared 
with the granulated activated carbon filter as a reference. 

A current operational issue with technologies for PHA removal is that we are unable to 
quantify the concentrations of pharmaceuticals with an acceptable time delay, and 
therefore we are unable to evaluate directly the operational efficiency. To bypass the time 
limitation, a surrogate parameter for the actual removal rate is a promising way to reliably 
manage these technologies. In the project, the parameter of the relative decrease in UV 
absorbance at a wavelength of 254 nm (∆UV254) was investigated as a parameter indicating 
the current removal rate of monitored substances or set of monitored substances (IND). 
The absorbance of UV at 254 nm is regularly used in spectrophotometry for the 



Innovation in Environmental Protection, 4-5 June 2024 

39 
 

determination of the organic pollution sum. Unfortunately, it is not possible to use this 
method to determine concentrations of individuals or sums of PHAs due to the negligible 
concentration levels in comparison with total organic pollution. However, based on 
numerous previous studies, a very good correlation was observed between the ∆UV254 
parameter in the treatment process and the removal of the monitored PHAs. The successful 
implementation of this approach could enhance the efficiency of the technologies used for 
PHA reduction and ensure the fulfilment of the required limits. 

Pharmaceutical removal in current activated sludge at WWTPs 

During the long-term assessment at Blansko WWTP, it was possible to determine the 
average level of IND reduction in current processes at the WWTP. The results show that 
conventional mechanical-biological WWTPs are not designed to remove this type of 
pollution. The reduction in these substances depends considerably on their chemical 
structure and their biodegradability, or transformation into metabolites. For these reasons, 
the observed removal of individual PHAs covers the entire spectrum from 0% to 99% (Fig.). 
The variation in the average removal of IND was considerable within the evaluated pairs of 
samples (WWTP inflow-outflow) and ranged from 41% to 60% within the IND. 

 

Fig. 1. Concentrations and removal of individual PHAs at Blansko WWTP (left), average 
removal of IND at Blansko WWTP (box plot, right) 

Effect of ozonation on pharmaceutical reduction 

Depending on the ozone dose applied, ozonation was very efficient at reducing PHAs from 
WWTP effluent, and all the investigated PHAs were significantly reduced. The 
pharmaceuticals carbamazepine, diclofenac, trimethoprim, sotatol, and furosemide were 
easily removed at a level of more than 80% even at low ozone doses (0.3 mg O3 / mg TOC); 
on the other hand, iomeprol and metformin were not removed above 80% even at ozone 



Innovation in Environmental Protection, 4-5 June 2024 

40 
 

doses of 1.5 mg O3 / mg TOC. Also, PHAs monitored under the upcoming European Union 
Urban Wastewater Treatment Directive were reduced by 80% at an ozone dose of 0.8 mg 
O3 / mg TOC (Fig.). 

 

Fig. 2. Individual PHA removal based on the ozone dose 

Demonstration of ∆UV254 as a surrogate parameter of actual 
overall pharmaceutical removal 

The objective of the project was to achieve an average reduction of IND by at least 80% 
along the entire technological line of the WWTP. If we assume the removal of IND at the 
WWTP is at a level of 41% (the minimum observed value during the project), it was necessary 
to ensure at least a 66% additional reduction of IND in quaternary treatment. 

To secure the required reduction, an automated ozone dose regulation based on ∆UV254 
was applied. Based on the first-stage results, a ∆UV254 parameter in the range of 25±2% 
was set as a sufficient operational point to achieve the required level of reduction of IND. 
In the evaluation stage, the parameter ∆UV254 ranged from 23.4% to 26.1% and the average 
removal of the IND was above the 66% limit in each tested sample, ranging from 69% to 



Innovation in Environmental Protection, 4-5 June 2024 

41 
 

82%, and averaging 74% (Fig., white points). The ozone doses relative to the flow rate were 
in the range of 3–5 g O3 / m3. 

 

Fig. 3. Average IND removal based on ∆UV254 

Nature-based solutions as a post-ozonation treatment 

NBS had a positive effect on final effluent in terms of additional PHA and nitrogen pollution 
reduction. The CW show the best results, alongside PHA removal (82% on average) and 
nitrogen pollution (83%). High additional removal of PHAs was also reported in GBF (82%), 
but nitrogen removal decreased to 20% on average. GF reported moderate additional PHA 
removal at an average of 30% and negligible nitrogen removal. The main purpose of the NBS 
as a post-ozonation treatment was to secure the toxicity level of the final effluent. 
According to the ecotoxicity test measuring the inhibition of luminescence in Vibrio Fischeri, 
during the assessment period no statistically significant negative trends in terms of 
ecotoxicity were observed in the final effluent in comparison with current effluent at the 
WWTP. 

Conclusion 

The use of ozonation as a quaternary step of treatment is an effective way to significantly 
reduce emerging contaminants from WWTP effluents in order to meet upcoming national 
and international regulatory requirements. Coupled with an innovative approach to real-
time operation and with low-cost nature-based post-ozonation treatment, it leads to 
efficient, reliable, safe and cost-effective operation at municipal WWTPs. 

  



Innovation in Environmental Protection, 4-5 June 2024 

42 
 

Tomáš Macsek 

In 2021, he completed his doctoral studies at the Faculty of 
Civil Engineering, Brno University of Technology in the field 
of Water Management and Water Structures. 

He has worked as a researcher at the AdMaS research 
center (Faculty of Civil Engineering, BUT) since 2015. His 
research field is the occurrence of micropollutants in water 
and methods of their removal at wastewater treatment 
plants. 

  



Innovation in Environmental Protection, 4-5 June 2024 

43 
 

Decentralised removal of micropollutants from 
infectious hospital wastewater 
Robert Kvaček 

Pražské vodovody a kanalizace, a.s., Czechia 

robert.kvacek@pvk.cz 

Basic project information 

The project “Decentralised removal of micropollutants from infectious hospital wastewater” 
was submitted as part of the NF Call-3B 3.3.2.1 – “Trondheim” by the project promoter, 
Pražské vodovody a kanalizace, a.s. (PVK), and its project partner, Thomayer University 
Hospital (TUN). It succeeded in the two-round call and was therefore supported by a grant 
from the people of Norway. The main objective of the project was to reduce environmental 
pollution caused by the partner’s hospital wastewater treatment plant (WWTP) by 
implementing a quaternary wastewater treatment step. We needed to achieve the primary 
requirement of a minimum 90% pharmaceutical removal rate. 

Hospital WWTP 

TUN WWTP is a mechanical-biological facility dimensioned for an average daily inflow of 
200 m3/day (1,500 population equivalent). The technological line of the WWTP before the 
upgrade consisted of mechanical pre-treatment, biological treatment, and activated sludge 
separation (Fig. 1). This line was preserved in its entirety during upgrading, so it is presented 
in the present tense. 

Wastewater (WW) is brought to the WWTP through a channel, which, during higher 
precipitation, drains excess water through an emergency overflow directly into the 
municipal sewer network. Automatic mechanical bar racks with an integrated screenings 
press are installed in the inlet trough, from which the water flows into a vertical sand trap 
and then into the aeration tank (AT). Aeration is provided by fine bubble aerators and two 
automatically alternating blowers controlled by an oxygen probe system and frequency 
converters. The activated sludge mixture then flows into a circular secondary settling tank 
(SST), where the activated sludge settles and is scraped into the central sludge area. The 
treated wastewater overflows over the SST weir into a Parshall flume. Before being 
discharged into the public sewer, the water is hygienically treated with NaClO. 

 

 

Fig. 1: Technological scheme of TUH WWTP before modernization 



Innovation in Environmental Protection, 4-5 June 2024 

44 
 

WWTP upgrade 

As part of the TUN WWTP upgrade, three elements were added: the hygienic treatment of 
the WWTP bypass, a rotary drum microscreen for the mechanical pre-treatment of WW, 
and the introduction of quaternary wastewater treatment by microfiltration, ozonation, and 
granular activated carbon (GAC) filtration. 

During heavy rainfall, part of the wastewater is discharged several times a year through an 
overflow into the public sewer network. As part of the project, the lacking hygienic 
treatment of the overflow was added. Now, NaClO is dosed during this discharge. 

A rotary drum microscreen was added beyond the automatic mechanical racks to reduce 
the load of undissolved substances on the biological treatment stage (Fig. 2). Between the 
racks and the sand trap, the wastewater is diverted into an accumulation tank, where a 
submersible pump is located that pumps the water into the microscreen with an integrated 
screenings press. After passing through the screen, the water gravitationally flows into a 
pipe leading to the sand trap and further to the biological stage of the TUN WWTP. Treated 
WW from the quaternary stage, which is brought from the main TUN WWTP building through 
a pipeline to the mechanical pre-treatment building, is used for backwashing the drum 
screen. 

The last and main part of the modernisation was the quaternary treatment designed for a 
flow rate of 5-10 m3/hour (Fig. 2). It starts immediately after the secondary settling tank. 
The WW is drawn from the concrete outflow structure and gravitationally flows into storage 
tanks, from which it is transported by a submersible pump to the microfiltration. 
Microfiltration provides mechanical protection for the subsequent technological units. Its 
efficiency is monitored by a pair of turbidimeters at the inlet and outlet. The filter fabric is 
cleaned by an integrated backwash system that uses the produced filtrate. The filtrate is 
gravitationally guided into a pumping tank for ozonation in the basement of the WWTP 
building, from where it is pumped to the ozonation unit, which consists of an ozone 
generator, dosing system, contact tank, and destructor. The generator contains a cooled 
compressor, air dryer, oxygen generator, and ozone generator. In the ozonation unit, the WW 

Fig. 2: Technological scheme of upgraded TUH WWTP 



Innovation in Environmental Protection, 4-5 June 2024 

45 
 

is first enriched with ozone before entering the contact tank. A partial stream is drawn from 
the main water stream, where the pressure is increased at the pump and ozone is 
subsequently drawn in from the injector in the pipe. This partial ozone-enriched stream is 
mixed with the main stream in a static mixer, ensuring optimal ozone dissolution. The 
ozonated WW then enters the contact tank. In the contact tank, the micropollutants oxidise 
and decompose. Unreacted ozone is discharged into the destructor, where it decomposes 
into a harmless gas. Water from the contact tank is fed to a pair of parallel GAC filters. The 
treated water from the GAC filtration is discharged into a tank in the basement of the main 
building and used as service water for the needs of the WWTP, including regular filter 
backwashing, rotary drum microscreen flushing, and microfiltration cleaning. Excess water 
from the sump flows to the hygienic treatment and measuring structure. 

Results and discussion 

The initial monitoring of the operation of the upgraded WWTP took place in the form of a 
14-day intensive sampling campaign, in which 15 samples were taken at each of the 3 
sampling points (“AT inlet”, “SST outlet”, “GAC filtration outlet”). The aim of the sampling 
campaign was to determine not only the concentrations of basic physico-chemical 
parameters, but also, and especially, the concentrations of micropollutants. 

The efficiency of micropollutant removal was assessed by a summary indicator including 
30 out of 33 substances from the indicative list of substances created by the grant provider. 
The individual analytes were the following pharmaceuticals and their metabolites: 
acebutolol, atenolol, azithromycin, carbamazepine, clarithromycin, diclofenac-4-hydroxy, 
diclofenac, furosemide, gabapentin, hydrochlorothiazide, ibuprofen, ibuprofen-2-hydroxy, 
ibuprofen-carboxyl, iopromide, ketoprofen, metformin, metoprolol, naproxen, naproxen-o-
desmethyl, oxypurinol, paracetamol, paraxanthine, ranitidine, sotalol, sulfamethoxazole, 
sulfapyridine, telmisartan, tramadol, trimethoprim, venlafaxine. 

Of the physico-chemical parameters, the indicators of total suspended solids (TSS), 
chemical oxygen demand by potassium dichromate (CODCr) and total organic carbon (TOC) 
were selected for the purposes of this paper. The results of these indicators show that the 
quaternary technology achieved extraordinary removal efficiency of more than 80% for all 
three indicators when compared to the outflow from the secondary settling tank.  

Table 1: Evaluation of TSS, CODCr and TOC removal rate at the upgraded TUH WWTP 

Sampling point 
TSS CODCr TOC 

(ng/l) (%) (ng/l) (%) (ng/l) (%) 
AT inlet 230 ± 99 - 687 ± 157 - - - 

SST outlet 72.3 ± 35.9 - 133 ± 110 - 34.3 ± 12.0 - 
GAC filtration outlet 4.0 ± 1.7 94.5 9.5 ± 5.3 92.9 5.8 ± 1.7 83.0 